SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6695_52Tone_RU37

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
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-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.17 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.340 MHz | 200.000 kKHz 6.65010 GHz 62.95 dBm 54.73 dB 14.78 dB
-35.340 MHz -23.560 MHz | 200.000 kHz 6.65975 GHz -63.46 dBm | -55.29 dB -15.37 dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.68222 GHz -51.53 dém -43.36 d& -23.35 dB
-12.780MHz | -11.780 MHz | 200.000 kHz 6.68224 GHz_ -51.68 dBm -43.51d8 |
.780 MHz 12,780 MHz | 200. kHz 6.70778 GHz -63.29 dBm -55.12 dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.71834 GHz -63.36 dBm -55.19 dB |
23.560 MHz 35.340 MHz | 200.000 kHz 6.73032 GHz -63.48 dBm -55.31dB | -15.34 dB |
35.340 MHz 50,000 MHz | 200.000 kHz 6.73510 GHz -62.80 dBm -54.63 dB -14.63 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.45 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.340 MHz | 200.000 kHz 6.64700 GHz 62.40dBm | 55.05d8  -15.95dB |
-35.340 MHz -23.560 MHz | 200.000 kHz 6.65988 GHz -62.84 dBm | -56.39 dB -16.61dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.68215 GHz -48.28 dBm -41.83 dB -21.78 dB
-12.780 MHz -11.780 MHz | 200.000 kHz 6.68224 GHz -48.09 dBm 41.64d8 | -22.14dp |
11.780 MHz 12,780 MHz | 200.000 kHz 6.70778 GHz -61.52 dBm -55.07 dB -35.17.dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.71856 GHz -63.01 dBm -56.57 dB -28.57 dB |
23.560 MHz 35.340 MHz | 200.000 kHz | 6.73026 GHz -62.71 dBm -56.27 dB -16.35dB |
35.340 MHz 50,000 MHz | 200.000 kHz 6.73410 GHz -62.52 dBm |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6855_26Tone_RUS

Spectrum

Count 100/100

Ref Level 10.00 d8m Offset 16.53 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf=2¢

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

<50 dBm

-60 di

-70 dB

-80 d

CF 6.855 GHz

10001 pts Span 100.0 MHz

-50.000 MHz

Spectrum Emission Mask
Peak Power -7.16 dBm

Range Low Range Up | RBW |

Standard: None |
RBW 200.000 kHz

Frequency | _Power Abs Power Rel ALimit

6.81798 GHz ~62.77 dBm 55.61 dB -15.61dB

-35.520 MHz | 200.000 kHz

-35.520 MHz
-23.680 MHz
-12.840 MHz |
.840 MHz
12.840 MHz
23.680 MHz
35.520 MHz

-23.680 MHz | 200.000 kHz 6.81973 GHz -63.13 dBm | -55.97 dB -16.22 dB |
-12.840 MHz 200.000 kHz 6.83132 GHz -63.10 dBm -55.94 dB -27.95 d8

-11.840 MHz | 200.000 kHz 6.84217GHz | -63.26dém | -56.10d8 ]
12.840 MHz 200.! kHz 6.86782 GHz 42 dBm 6.26 dB |
23,680 MHz 200.000 kHz 6.86786 GHz -53.20 dBm -46.04 dB |
35.520 MHz 200.000 kHz 6.89036 GHz -62.62 dBm -55.46 dB | -15.63dB |
50,000 MHz 200.000 kHz 6,90103 GHz -62.42 dBm -55.26 dB -15.26 dB |
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Spectrum I

Count 100/100

Ref Level 10.00 d8m Offset 16.53 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf<2s:

-10 dBm

-20 dei

-30 de

-40 dB

<50 dem

-60 dBl

-70 dBm
-80 dei

CF 6.855 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.77 dBm

Range Low Range Up | RBW |

Standard: None |
RBW 200.000 kHz

Frequency | _Power Abs Power Rel ALimit

— -50.000 MHz | -35.520 MHz | 200.000 kHz 6.81397 GHz | -62.63dBm | -55.85d8 | -15.8508 |
-35.520 MHz -23.680 MHz | 200.000 kHz 6.81949 GHz 62.93dBm | -56.16 dB -16.16 dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.83136 GHz -62.77 dBm -56.00 dB -28.03 dB
-12.840 MHz -11.840 MHz | 200.000 kHz 6.84217 GHz -62.09 dBm 55.31dB | -35.41d8 |

11.840 MHz 12,840 MHz | 200.000 kHz 6.86784 GHz -52.43 dBm -45.66 dB 25.76.dB |

12.840 MHz 23,680 MHz | 200.000 kHz 6.86787 GHz -52.28 dBm -45.51 dB -25.49.dB |

23.680 MHz 35.520 MHz | 200.000 kHz | 6.89031 GHz -62.53 dBm -55.75 dB -15.97.dB |

35.520 MHz 50.000 MHz | 200.000 kHz 6.89978 GHz -52.04 dBm |
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SPORTON LAB.
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Report No. : FR282619G

11AX20MIMO_Ant1_6855_106Tone_RU54

Sy
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Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
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[Spectrum Emission Mask Standard: None
| Peak Power -7.80 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.520 MHz | _200.000 kHz 6.81424 GHz 62.65 dBm | 54.84 dB |
-35.520 MHz -23.680 MHz | 200.000 kHz 6.81951 GHz -62.76 dBm | -54.95 dB
-23.680 MHz -12,840 MHz | 200.000 kHz 6.83138 GHz -62.75 dém -54.95 de |
-12.840 MHz | -11.840 MHz | 200.000 kHz 6.84213 GHz -61.07 dBm 53.27 dB 1
11.840 MHz 12,840 MHz | 200.000 kHz 6.86784 GHz -51.26 dBm 3,46 dB |
12,840 MHz 23,680 MHz | 200.000 kHz 6.86787 GHz -50.97 dBm -43.17 d& |
23.680 MHz 35.520 MHz | 200.000 kHz 6.89017 GHz -62.05 dBm -54.25dB | -14.61d8 |
35.520 MHz 50,000 MHz | 200.000 kHz 6.89316 GHz -62.22 dBm -54.42 dB -14.42 dB |
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Spectrum I

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
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-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -8.51dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -35.160 MHz | 200.000 kHz 6.80045 GHz | -62.92 dBm -54.42dB | 42 dB |
-35.160 MHz -23.440 MHz | 200.000 kHz 6.81997 GHz -63.16 dBm -54.66 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 683171 GHz -63.25 dBm -54.74 dB |
-12.720 MHz -11.720 MHz | 200.000 kHz 6.84229 GHz -63.48 dBm -54.97 dB 1
11.720 MHz 12,720 MHz | 200.000 kHz 6.86770 GHz -54.18 dBm -45.67 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 6.86774 GHz -53.32 dBm -44.81 d& |
23.440 MHz 35.160 MHz | 200.000 kHz 6.89009 GHz -62.83 dBm -54.32 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 6.89749 GHz -62.48 dBm 3.97 dB |
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SPORTON LAB.
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Report No. : FR282619G

11AX20MIMO_Ant2_6855_52Tone_RU40

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.45 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf=2¢

heck PABS
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-40 dl

50 del

-60 dB

-70 dB

-80 d

CF 6.855 GHz

10001 pts

Spectrum Emission Mask

Peak Power -8.39 dBm

Standard: None

RBW 200.000 kHz ‘

Span 100.0 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.160 MHz | 200.000 kHz 5.81698 GHz ~52.60 dBm 54.30d8 14.30d8
-35.160 MHz -23.440 MHz | 200.000 kHz 6.81987 GHz -62.80 dBm | -54.41 dB -14.44 dB |
-23.,440 MHz -12.720 MHz 200.000 kHz 6.83169 GHz -63.01 dBm -54.62 dB -26.72 dB
12720MHz | -11.720MHz | 200.000 kHz 684220 GHz | -62.80 dam 3460 |

720 MHz 12,720 MHz 200.! kHz 6.86772 GHz -52.86 dBm -24.57 dB |
12,720 MHz 23.440 MHz 200.000 kHz 6.86773 GHz -52.87 dBm -24.48.d8 |
23.440 MHz 35.160 MHz 200.000 kHz 6.89002 GHz -62.37 dBm | -14.13 dB |
35.160 MHz 50,000 MHz 200.000 kHz 6.90426 GHz -62.25 dBm -53.87 d8 -13.87 dB |
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Spectrum I
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Ref Level 10.00 d8m
Count 100/100

Offset 16.45 d&

Mode Sweep

@ 1Rm View

Limit
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<50 dBm
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-70 dBm
-80 dei

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Peak Power -6.63 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.160 MHz | 200.000 kHz 6.81658 GHz | -62.60dém | -55.07d8  -15.97 dB |
-35.160 MHz -23.440 MHz 200.000 kHz 6.81985 GHz -62.85 dBm | -56.22 dB -16.22 dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.83171 GHz -62.69 dém -56.05 de -28.17 dB
-12.720 MHz -11.720 MHz 200.000 kHz 6.84230 GHz -61.38 dBm -54.75 dB -35.05 dB 7‘
11.720 MHz 12,720 MHz 200.000 kHz 6.86772 GHz -48.42 dBm -41.78 dB8 -21.88dB |
12,720 MHz 23,440 MHz 200.000 kHz 6.86780 GHz -48.51 dBm -41.88 dB -21.82d8 |
23.440 MHz 35.160 MHz | 200.000 kHz | 6.89013 GHz -62.46 dBm -55.83 dB |
35.160 MHz 50,000 MHz 200.000 kHz 6.90361 GHz -62.10 dBm 5.46 dB |

w7

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number 1 A3-32 of 95



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6875_26Tone_RUS

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf=2¢
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-80 d

CF 6.875 GHz

10001 pts

Spectrum Emission Mask
Peak Power -6.86 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.520 MHz | 200.000 kHz 5.82710 GHz ~62.95 dBm 56.00 d& 16.00 B
-35.520 MHz -23.680 MHz | 200.000 kHz 6.83949 GHz -63.21 dBm | -56.34 dB -16.35dB |
-23.680 MHz -12.840 MHz 200.000 kHz 6.85134 GHz -63.23 dBm -56.37 dB -28.38 dB
12840 MHz | -11.840 MHz | 200.000 kHz 686217GHz | 62.00dem | -S6.13cde 1

.840 MHz 12,840 MHz 200.! kHz 6.88783 GHz -53.18 dBm 6.32 dB |
12,840 MHz 23.680 MHz 200.000 kHz 6.88786 GHz -52.73 dBm -45.87 dB |
23.680 MHz 35.520 MHz 200.000 kHz 6.91047 GHz -62.53 dBm -55.67 dB | -15.72.dB |
35.520 MHz 50,000 MHz 200.000 kHz 6.91094 GHz -62.37 dBm -55.51 d8 -15.51dB |
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Ref Level 10.00 d8m
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Offset 16.47 d&

Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.36 dBm

Standard: None

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.520 MHz | 200.000 kHz 6.82627 GHz | 62.68dém | -5532d8 __ -15.32 B |
-35.520 MHz -23.680 MHz 200.000 kHz 6.83952 GHz -62.77 dBm | -55.41 dB -15.45d8 |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.85139 GHz -62.44 dBm -55.08 d& -27.13 dB
-12.840MHz  -11.840 MHz | 200.000 kHz 6.86217 GHz 62.19 dBm Sapade | -34.02dB |
11.840 MHz 12,840 MHz 200.000 kHz 6.88783 GHz -52.32 dBm -44.96 dB -25.06 dB |
12,840 MHz 23,680 MHz 200.000 kHz 6.88785 GHz -51.95 dBm -44.59 dB -24.58 dB |
23.680 MHz 35.520 MHz | 200.000 kHz | 6.91050 GHz -62.49 dBm -55.13 dB -15.16 dB |
35.520 MHz 50,000 MHz 200.000 kHz 6.91069 GHz -62.08 dBm |
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FR282619G

11AX20MIMO_Ant1_6875_106Tone_RU54

St rum l:gz
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
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[Spectrum Emission Mask Standard: None
| Peak Power -8.05dBm RBW 200.000 kHz
|__Range Low Range Up | RBW | Frequency Power Abs Power Rel ALimit
| -50.000 MHz -35.520 MHz | 200.000 kHz 6.82831 GHz 62.56 dBm _ 545108 | -14.51dB
-35.520 MHz -23.680 MHz | 200.000 kHz 6.83974 GHz -62.81 dBm | -54.76 dB -15.03 dB
-23.680 MHz -12,840 MHz | 200.000 kHz 6.85133 GHz -62.90 dém -54.84 d& -26.85 dB |
-12.840MHz | -11.840 MHz | 200.000 kHz 6.86217 GHz_ -61.73 dBm -33.78d8 |
11.840 MHz 12,840 MHz | 200.000 kHz 6.88783 GHz -51.72 dBm -23.77.dB |
12,840 MHz 23,680 MHz | 200.000 kHz 6.88792 GHz -51.37 dBm -23.26 dB |
23.680 MHz 35.520 MHz | 200.000 kHz 6.91052 GHz -62.40 dBm | -14.35d8 |
35.520 MHz 50,000 MHz | 200.000 kHz 6.91361 GHz -62.20 dBm -54.15 dB -14.15 dB |
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|Spectrum Emission Mask
\

Standard: None

| Peak Power -8.20 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T 50.000MHz | -35.340 MHz | 200.000 kHz £.82648 GHz | 53.12 dBm 540208 | 9248
-35.340 MHz -23.560 MHz 200.000 kHz 6.83978 GHz -63.33 dBm -55.13 dB
-23.560 MHz -12,780 MHz | 200.000 kHz 6.85147 GHz -63.55 dém -55.35 de |
-12.780 MHz -11.780 MHz 200.000 kHz 6.86223 GHz -63.68 dBm 3 dB 3|
11.780 MHz 12,780 MHz 200.000 kHz 6.88778 GHz -53.91 dBm -45.71 dB |
12,780 MHz 23,560 MHz 200.000 kHz 6.88785 GHz -53.70 dBm -45.50 dB |
23.560 MHz 35.340 MHz | 200.000 kHz 6.91017 GHz -62.81 dBm -54.61 dB |
35,340 MHz 50,000 MHz 200.000 kHz 6.91195 GHz -62.60 dBm 4.40 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6875_52Tone_RU40

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.64 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.340 MHz | 200.000 kKHz 6.83704 GHz 2.86 di 54.22 dB 14.22 dB
-35.340 MHz -23.560 MHz | 200.000 kHz 6.83971 GHz -63.29 dBm | -54.65 dB -14.70 dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.85148 GHz -63.16 dBm -54.52 de -26.55 dB
-12.780MHz | -11.780 MHz | 200.000 kHz 6.86223 GHz_ -34.26.dB |
.780 MHz 12,780 MHz | 200. kHz 6.88778 GHz -24.61dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.88783 GHz -53.59 dBm -24.91d8 |
23.560 MHz 35.340 MHz | 200.000 kHz 6.91024 GHz -62.64 dBm | -14.11d8 |
35.340 MHz 50,000 MHz | 200.000 kHz 6.91451 GHz -62.45 dBm -53.81 dB -13.81dB |
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Spectrum I
Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm = X
/ , |
20 dB { 4
/ L
-30 de
o \\
=50 dBm \
-60 dB
-70 dBm
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.11dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.340 MHz | 200.000 kHz 6.82936 GHz _ 6272dBm | 55.61dB _ -15.61dB |
-35.340 MHz -23.560 MHz | 200.000 kHz 6.83990 GHz -62.94 dBm | -55.82 dB -16.07 dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 685166 GHz -62.83 dBm -55.72 dB -27.88 dB
-12.780 MHz -11.780 MHz | 200.000 kHz 6.86227 GHz -61.06 dBm -53.95 dB -34.85 dB 7‘
11.780 MHz 12,780 MHz | 200.000 kHz 6.88778 GHz -49.28 dBm -42.17 dB -22.27.dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.88782 GHz -48.78 dBm -41.67 d& -21.64dB |
23.560 MHz 35.340 MHz | 200.000 kHz | 6.91021 GHz -62.35 dBm -55.23 dB |
35.340 MHz 50,000 MHz | 200.000 kHz 6.91486 GHz -62.10 dBm 4.98 dB |
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Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.78 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.220 MHz | _200.000 kKHz 6.85578 GHz 62.70 dBm 55.01d8 ~15.91dB
-35.220 MHz -23.480 MHz | 200.000 kHz 6.85984 GHz -63.08 dBm | -56.29 dB -16.36 dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88218 GHz -51.30 dém -44.51 d& -24.45 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.88227 GHz_ -51.52 dBm -44.73 dB |
740 MHz 12,740 MHz | 200. kHz 6.90774 GHz -62.72 dBm -55.94 dB |
12,740 MHz 23,480 MHz | 200.000 kHz 6.91848 GHz -62.40 dBm -55.61 dB |
23.480 MHz 35.220 MHz | 200.000 kHz 6.93022 GHz -62.71 dBm -55.93dB | -15.93d8 |
35.220 MHz 50,000 MHz | 200.000 kHz 6.93841 GHz -62.35 dBm -55.57 dB -15.57 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-10 dBm f‘ l \
-20de 1 t
-30 d — ]
-40 dB /
=50 dBm /
-60 dBm 7
-70 dBm
-80 dei
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.13 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.220 MHz | 200.000 kHz 6.85361 GHz _ 6251dBm | 55.38dB ___ -15.38 dB |
-35.220 MHz -23.480 MHz | 200.000 kHz 6.85994 GHz -62.65 dBm | -55.51 dB -15.68 dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88226 GHz -49.86 dBm -42.73 dB -22.72 dB
-12.740 MHz -11.740 MHz | 200.000 kHz 6.88227 GHz -50.72 dBm -43.59 dB 23.69dB |
11.740 MHz 12,740 MHz | 200.000 kHz 6.90774 GHz -61.80 dBm -54.67 dB -34.77.dB |
12,740 MHz 23,480 MHz | 200.000 kHz 6.91845 GHz -62.21 dBm -55.08 d& -27.11dB |
23.480 MHz 35.220 MHz | 200.000 kHz | 6.93011 GHz -62.29 dBm -55.16 dB |
35.220 MHz 50,000 MHz | 200.000 kHz 6.93036 GHz -61.99 dBm 4.86 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6895_106Tone_RU53

St rum

Ref Level 10.00 d8m
Count 100/100

Offset 16.57 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==

heck

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

| -50 dém—

-60 dBm.

-70 dB

-80 d

CF 6.895 GHz

10001 pts

Span 100.0 MHz

[Spectrum Emission Mask

Standard: None

| Peak Power -7.82 dBm RBW 200.000 kHz
|__Range Low Range Up | RBW | Frequency Power Abs Power Rel ALimit
| 50.000 MHz | -35.220 MHz | 200.000 kHz 6.85184 GHz 62.60 dBm _ 547908 | -14.79dB
-35.220 MHz -23.480 MHz | 200.000 kHz 6.86007 GHz -62.55 dBm | -54.73 dB -15.03 dB
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88224 GHz -50.11 dém -42.30 d& -22,28 dB |
-12.740MHz | -11.740 MHz | 200.000 kHz 6.88227 GHz_ -50.42 dBm 1
11.740 MHz 12,740 MHz | 200.000 kHz 6.90772 GHz -60.84 dBm |
12,740 MHz 23,480 MHz | 200.000 kHz 6.91845 GHz -62.35 dBm 2 |
23.480 MHz 35.220 MHz | 200.000 kHz 6.93007 GHz -62.40 dBm -54.59dB | -14.73d8 |
35.220 MHz 50,000 MHz | 200.000 kHz 6.93186 GHz -62.06 dBm -54.25 dB -14.25 dB |
Nig

[

11AX20MIMO_Ant2_6895_26Tone_RUO

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf<2s:

heck

PABS

-10 dBm

-20 dei

-30 de

-40 dB

50 dem

-60 dB

-70 dBm

-80 dei

CF 6.895 GHz

10001 pts

Span 100.0 MHz

|Spectrum Emission Mask
\

Standard: None

| Peak Power -8.14 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T 50.000MHz | -35.220 MHz | 200.000 kHz 6.85227 GHz | ~63.08 dBm 549308 93d8
-35.220 MHz -23.480 MHz 200.000 kHz 6.85990 GHz -63.40 dBm -55.25 dB
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88216 GHz -52.32 dém -44.17 d& |
-12.740MHz | -11.740 MHz | 200.000 kHz 6.88227 GHz 52.61 dBm 44.47d8 1
11.740 MHz 12,740 MHz 200.000 kHz 6.90774 GHz -62.86 dBm -54.72 dB8 |
12,740 MHz 23,480 MHz 200.000 kHz 6.91848 GHz -62.68 dBm -54.54 dB |
23.480 MHz 35.220 MHz | 200.000 kHz 6.93018 GHz -62.91 dBm -54.76 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.93342 GHz -62.59 dBm 4.45 dB |
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FR282619G

11AX20MIMO_Ant2_6895_52Tone_RU37

St rum l:gz
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém f
20de J‘
-30 d8
P /
-40d
i / P
=SUdaE /
-60 di 7
-70 dB
-80 d
CF 6.895 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -8.61dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.220 MHz | _200.000 kKHz 6.85515 GHz ~62.60 dBm | 54.20 dB |
-35.220 MHz -23.480 MHz | 200.000 kHz 6.85984 GHz -62.95 dBm | -54.34 dB
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88217 GHz -51.83 dém -43.23 d8 |
-12.740 MHz | -11.740 MHz | 200.000 kHz 6.88227 GHz -51.80 dBm -43.20 dB 1
11.740 MHz 12,740 MHz | 200.000 kHz 6.90774 GHz -62.34 dBm -53.73 dB |
12,740 MHz 23,480 MHz | 200.000 kHz 6.91843 GHz -62.70 dBm -54.09 d& |
23.480 MHz 35.220 MHz | 200.000 kHz 6.93007 GHz -62.75 dBm -54.14dB | -14.30d8 |
35.220 MHz 50,000 MHz | 200.000 kHz 6.93794 GHz -62.42 dBm -53.82 dB -13.82 dB |
— __
13:15:05

11AX20MIMO_Ant2_6895_106Tone_RU53

Ref Level 10.0i
Count 100/100

Spectrum I

(=)

0 dBm

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit
0 dBRr

heck

PABS

-10 dBm

-20 dei

-30 de

-40 dB

=50 dem

-60 dB

-70 dBm

-80 dei

CF 6.895 GHz

10001 pts

|Spectrum Emission Mask
\

Standard: None

Span 100.0 MHz

| Peak Power -7.05dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T 50.000MHz | -35.220 MHz | 200.000 kHz 6.85806 GHz | 52.77 dBm 55728 | 7208
-35.220 MHz -23.480 MHz 200.000 kHz 6.85998 GHz -62.93 dBm -55.88 dB
-23.480 MHz -12,740 MHz | 200.000 kHz 6.88226 GHz -48.28 dém -41.22 d8 |
-12.740MHz | -11.740 MHz | 200.000 kHz 6.88227 GHz -48.50 dBm al.44ds 1
11.740 MHz 12,740 MHz 200.000 kHz 6.90773 GHz -60.40 dBm -53.34dB |
12,740 MHz 23,480 MHz 200.000 kHz 6.91832 GHz -62.47 dBm -55.42 dB |
23.480 MHz 35.220 MHz | 200.000 kHz 6.93007 GHz -62.49 dBm -55.44 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.93156 GHz -62.27 dBm 5.22 dB |
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SPORTON LAB. FCC RF TeSt Report Report No. : FR282619G

11AX20MIMO_Ant1_6995_26Tone_RUO

St rum I l:gz
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBm - -
1l |
-20 dei 7 1
30 de — ™ " o1l -
-40 d /
=50 db /
60 dBm 7
-70 dB
-80 d
CF 6.995 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -6.16 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.160 MHz | 200.000 kHz 6.95030 GHz 62.12 dBm 55.06 dB |
-35.160 MHz -23.440 MHz | 200.000 kHz 6.95986 GHz -62.62 dBm | -56.46 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 6.98219 GHz -50.13 dém -43.97 dé |
-12.720 MHz | -11.720 MHz | 200.000 kHz 6.98220 GHz -50.64 dBm -44.43 dB 1
11.720 MHz 12,720 MHz | 200.000 kHz 7.00772 GHz -63.72 dBm -57.55 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 7.01828 GHz -64.16 dBm -58.00 d& |
23.440 MHz 35.160 MHz | 200.000 kHz 7.02996 GHz -64.07 dBm -57.90dB | -18.11d8 |
35.160 MHz 50,000 MHz | 200.000 kHz 7.04415 GHz -63.84 dBm -57.68 dB -17.68 dB |
— __

11AX20MIMO_Antl_6995_52Tone_RU37

Spectrum I
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm ‘r -
b 1 L
-30 dB = =
-40 dei / —
=50 dBm /
6.4k
-70 dBm
-80 dei
CF 6.995 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -6.57 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -35.160 MHz | 200.000 kHz 6.04088 GHz | -61.72 dBm -55.15 dB | X
-35.160 MHz -23.440 MHz | 200.000 kHz 6.95995 GHz -62.15 dBm -55.58 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 6.98228 GHz -50.24 dBém -43.67 d& |
-12.720 MHz -11.720 MHz | 200.000 kHz 6.98231 GHz -50.13 dBm -43.57 dB 1
11.720 MHz 12,720 MHz | 200.000 kHz 7.00772 GHz -62.91 dBm -56.35 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 7.01840 GHz -63.60 dBm -57.03 d& |
23.440 MHz 35.160 MHz | 200.000 kHz 7.03012 GHz -63.68 dBm -57.12 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 7.03043 GHz -63.39 dBm 6.83 dB |

Sporton International Inc. (KunShan) Page Number 1 A3-39 of 95
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Antl_6995_106Tone_RU53

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBm f t
/ \ |
-20 d f
|
-S0/B “ = \\> i
-40d
/ i
=50 derm /
-00.dom
-70 dB
-80 d
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.24 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.160 MHz | 200.000 kHz 6.94849 GHz 61.72 dBm 54.43 dB ~14.48 dB
-35.160 MHz -23.440 MHz | 200.000 kHz 6.95986 GHz -62.11 dBm | -54.87 dB -14.90 dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.98224 GHz -49.38 dBm -42.14 d& -22.11 dB
-12.720MHz | -11.720 MHz | 200.000 kHz 6.98231 GHz_ -49.36 dBm -42.12.d8 |
720 MHz 12,720 MHz | 200. kHz 7.00771 GHz -61.12 dBm -53.88 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 7.01844 GHz -63.68 dBm -56.44 dB |
23.440 MHz 35.160 MHz | 200.000 kHz 7.03012 GHz -63.82 dBm -56.58 dB | -16.62 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 7.04026 GHz -63.40 dBm -56.16 dB -16.16 dB |
Nig

[

11AX20MIMO_Ant2_6995_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.79 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm f
-20 dei ‘./
-30 dB = 3
-40 dB /
=50 dem /
250 d8m 7
-70 dBm
-80 dei
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.98 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.160 MHz | 200.000 kHz 6.04811 GHz _ 62.00dBm | 55.02d8 __ -15.02 dB |
-35.160 MHz -23.440 MHz | 200.000 kHz 6.95990 GHz -62.65 dBm | -55.67 dB -15.72.d8 |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.98221 GHz -51.17 dém -44.19 dB -24.13 dB
-12.720 MHz -11.720 MHz | 200.000 kHz 6.98229 GHz -51.68 dBm -44.70 dB -24.80 dB 7‘
11.720 MHz 12,720 MHz | 200.000 kHz 7.00772 GHz -64.09 dBm -57.11 dB -37.21dB |
12,720 MHz 23,440 MHz | 200.000 kHz 7.01835 GHz -64.04 dBm -57.06 d& -29.13dB |
23.440 MHz 35.160 MHz | 200.000 kHz | 7.03001 GHz -64.41 dBm -57.43 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 7.04368 GHz -64.10 dBm 7.12 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6995_52Tone_RU37

Sy

rum

Ref Level 10.00 d8m
Count 100/100

Offset

16.79 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf==

PABS

-10 dBém

-20 dei

-30 d8

ey il e

-40 dl

-50 d

60 dBm.

-70 dB

-80 d

CF 6.995 GHz

10001 pts Span 100.0 MHz

[Spectrum Emission Mask

Standard: None

| Peak Power -7.44 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
T S0.000MHz _ -35.160 MHz | 200.000 KHz 5.95383 GHz 51.04dBm | -54.50d8
-35.160 MHz -23.440 MHz | 200.000 kHz 6.95995 GHz -62.03 dBm | -54.59 dB
-23.,440 MHz -12.720 MHz 200.000 kHz 6.98223 GHz -50.74 dBm -43.30 dB |
-12.720MHz | -11.720 MHz | 200.000 kHz 6.98220 GHz_ 51.18 dBm 43.74d8 1
11.720 MHz 12,720 MHz 200.000 kHz 7.00772 GHz -63.46 dBm 6.02 dB |
12,720 MHz 23.440 MHz 200.000 kHz 7.01840 GHz -63.97 dBm -56.53 dB |
23.440 MHz 35.160 MHz 200.000 kHz 7.03012 GHz -63.96 dBm -56.52 dB | -16.55 dB |
35.160 MHz 50,000 MHz 200.000 kHz 7.04303 GHz -63.72 dBm -56.28 dB -16.28 dB |
w

[

11AX20MIMO_Ant2_6995_106Tone_RU53

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.79 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

PABS

-10 dBm

-20 dei

-30 de

-40 dB

=50 dBm

-50.dem

-70 dBm
-80 dei

CF 6.995 GHz

10001 pts

Span 100.0 MHz

|Spectrum Emission Mask
\

Standard: None

| Peak Power -6.28 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T -50.000MHz | -35.160 MHz | 200.000 kHz 6.94935 GHz | 51.76 dBm 55.48.dB 48.dB
-35.160 MHz -23.440 MHz 200.000 kHz 6.95989 GHz -62.16 dBm -55.87 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 6.98228 GHz -47.59 dém -41.30 d& |
-12.720 MHz -11.720 MHz 200.000 kHz 6.98230 GHz -47.48 dBm -41.19 d8 3|
11.720 MHz 12,720 MHz 200.000 kHz 7.00771 GHz -60.70 dBm -54.41 dB |
12,720 MHz 23,440 MHz 200.000 kHz 7.01843 GHz -63.81 dBm -57.53 d8 |
23.440 MHz 35.160 MHz | 200.000 kHz 7.03003 GHz -63.52 dBm -57.23 d& |
35.160 MHz 50,000 MHz 200.000 kHz 7.03188 GHz -63.47 dBm 7.19 dB |

w7

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

1 A3-41 of 95



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_7095_26Tone_RUS

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dém - 3
] AR
-20ds - :
L
30 dB — PO " J =
40 d \ =
=50 dB \
-60 dB Y
-70 dB
-80 d
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.45dBm RBW 200.000 kHz
Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.220 MHz | _200.000 kKHz 7.04615 GHz 64.37 dBm 57.92 dB 17.92dB
-35.220 MHz -23.480 MHz | 200.000 kHz 7.05980 GHz -64.75 dBm | -58.30 dB -18.31dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 7.07163 GHz -64.71 dBm -58.26 de -30.34 dB
-12.740 MHz | -11.740 MHz | 200.000 kHz 7.08228 GHz -64.63 dBm 58.18 dB 1
740 MHz 12,740 MHz | 200. kHz 7.10774 GHz .26 dBm 5.81 dB |
12,740 MHz 23,480 MHz | 200.000 kHz 7.10777 GHz -51.81 dBm -45.37 dB |
23.480 MHz 35.220 MHz | 200.000 kHz 7.13006 GHz -64.90 dBm -58.46 dB | -18.63dB |
35.220 MHz 50,000 MHz | 200.000 kHz 7.14403 GHz -64.92 dBm -58.47 dB -18.47 dB |
Nig

(L

11AX20MIMO_Antl_7095_52Tone_RU40

Spectrum I

Ref Level 10.00 d8m

Count 100/100

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBFy

PABS

-10 dBm

-20 dei

-30 de

il

-40 dB

<50 dem

-60 dB

T,
NI,
aji

-70 dBm

-80 dei

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-6.84 dBm

Standard: None

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.220 MHz |_200.000 kHz 7.05532 GHz | -64.02dBm | 571808 -17.18d8B
-35.220 MHz -23.480 MHz 200.000 kHz 7.05984 GHz -64.23 dBm | -57.39 dB -17.44 d8 |
-23.480 MHz -12,740 MHz | 200.000 kHz 7.07161 GHz -63.95 dém -57.11 de -29.17 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 7.08227 GHz 63.19 dBm S635d8 | -36.45dB |
11.740 MHz 12,740 MHz 200.000 kHz 7.10774 GHz -51.72 dBm -44.87 dB -24.97 dB |
12,740 MHz 23,480 MHz 200.000 kHz 7.10780 GHz -51.26 dBm -44.42 dB -24.38.dB |
23.480 MHz 35.220 MHz | 200.000 kHz | 7.13011 GHz -64.67 dBm -57.83 dB& -17.95dB |
35,220 MHz 50,000 MHz 200.000 kHz 7.1303S GHz -64.53 dBm |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_7095_106Tone_RU54

Sy

rum

Count 100/100

Ref Level 10.00 d8m

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==

heck

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

-50 d

-60 di

-70 dB

-80 d

CF 7.095 GHz

10001 pts

Span 100.0 MHz

| -50.000 MHz
-35.220 MHz
-23.480 MHz
-12.740 MHz
11.740 MHz
12,740 MHz
23.480 MHz
35.220 MHz

[Spectrum Emission Mask
| Peak Power

|__Range Low Range Up |

Standard: None

-7.75 dBm RBW 200.000 kHz
RBW Frequency | _Power Abs Power Rel ALimit

— -35.220 MHz |_200.000 kHz 7.04833 GHz 63.76 dBm_ -56.01dB | -16.01dB

-23.480 MHz | 200.000 kHz 7.05990 GHz -64.31 dBm | -16.69 dB
-12,740 MHz | 200.000 kHz 7.07174 GHz -64.12 dBm -28.54 dB |
-11.740 MHz | 200.000 kHz 7.08227 GHz_ -62.30 dBm -34.66 dB |
12,740 MHz | 200.000 kHz 7.10774 GHz -50.95 dBm -23.30dB |
23,480 MHz | 200.000 kHz 7.10780 GHz -50.87 dBm -23.08dB |
35.220 MHz | 200.000 kHz 7.13007 GHz -64.76 dBm | -17.17.d8B |
50,000 MHz | 200.000 kHz 7.13185 GHz -64.37 dBm -56.63 dB -16.63 dB |

[

11AX20MIMO_Ant2_7095_26Tone_RUS

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm { P"‘“ \
\
-20 dei ') J ¥
J
8 L
-30d — ~
-40 dB
\ [
=50 dermr \
-60 dB
e -
-70 dBm
-80 dei
CF 7.095 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -7.43 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -34.920 MHz | 200.000 kHz 7.05250 GHz | -64.56 dBm -57.15dB | 15 dB |
-34.920 MHz -23.280 MHz | 200.000 kHz 7.06011 GHz -64.79 dBm -57.36 dB
-23.280 MHz -12,640 MHz | 200.000 kHz 7.07186 GHz -65.08 dBm -57.65 dB |
-12.640 MHz -11.640 MHz | 200.000 kHz 7.08237 GHz -64.78 dBm -57.34 dB 1
11.640 MHz 12,640 MHz | 200.000 kHz 7.10764 GHz -52.95 dBm -45.52 dB |
12,640 MHz 23,280 MHz | 200.000 kHz 7.10765 GHz -51.99 dBm -44.56 dB |
23.280 MHz 34,920 MHz | 200.000 kHz 7.12990 GHz -65.38 dBm -57.95 dB |
34.920 MHz 50,000 MHz | 200.000 kHz 7.13594 GHz -64.79 dBm 7.36 dB |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

1 A3-43 of 95



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_7095_52Tone_RU40

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém ¥ ,‘"—‘ -
20 dB / -
/ b
-30 d8 '
-40 d \ )
-60 dB LY
-70 dB
-80 d
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.99 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~34.920 MHz | 200.000 kHz 7.05156 GHz 64.30 dBm 56.32 dB ~16.32 dB_
-34.920 MHz -23.280 MHz | 200.000 kHz 7.06010 GHz -64.87 dBm | -56.88 dB -16.90 dB |
-23.280 MHz -12,640 MHz | 200.000 kHz 7.07179 GHz -64.68 dBm -56.70 d& -28.75 db
-12.640MHz | -11.640 MHz | 200.000 kHz 7.08237 GHz_ -64.10 dBm -56.11 d8 |
.640 MHz 12,640 MHz | 200. kHz 7.10764 GHz -52.03 dBm 4.05 dB |
12,640 MHz 23,280 MHz | 200.000 kHz 7.10766 GHz -51.50 dBm -43.51 dB |
23.280 MHz 34.920 MHz | 200.000 kHz 7.12981 GHz -65.02 dBm -57.04dB | -17.16 dB |
34.920 MHz 50,000 MHz | 200.000 kHz 7.13532 GHz -64.76 dBm -56.78 dB -16.78 dB |
— r
13:34:03

11AX20MIMO_Ant2_7095_106Tone_RU54

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm i‘ ,’—" -
\
20de 7 4
-30 de ~—
\ e
-40 dB
=50 dem \
-60 dB S
-70 dBm
-80 dei
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.02 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -34.020 MHz | 200.000 kHz ~7.04821 GHz 63.86dBm | 56.84dB  -16.84 dB |
-34.920 MHz -23.280 MHz | 200.000 kHz 7.06018 GHz -64.27 dBm | -57.25 dB -17.34 d8 |
-23.280 MHz -12,640 MHz | 200.000 kHz 7.07174 GHz -64.16 dBm -57.14 dB -29.15 dB
-12.640 MHz -11.640 MHz | 200.000 kHz 7.08237 GHz -61.87 dBm -54.85 dB -34.95 dB 7‘
11.640 MHz 12,640 MHz | 200.000 kHz 7.10764 GHz -49.23 dBm -42.21 dB -22.31dB |
12,640 MHz 23,280 MHz | 200.000 kHz 7.10766 GHz -49.19 dBm -42,17 d& -22.15dB |
23.280 MHz 34.920 MHz | 200.000 kHz | 7.12990 GHz -64.53 dBm -57.50 dB |
34.920 MHz 50,000 MHz | 200.000 kHz 7.13016 GHz -64.43 dBm 7.40 dB |
-~
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SPORTON LAB.
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Report No. : FR282619G

11AX20MIMO_Ant1_7115_26Tone_RUS

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
-20 dei
r x
-30 de - Y
-40d / —
Lt ~
=50 derm
-60 d
N
-70 dB
-80 d
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -21.57 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.640 MHz |_200.000 kKHz 7.06649 GHz 64.93 dBm ~43.36 dB 3.36 dB
-35.640 MHz -23.760 MHz | 200.000 kHz 7.07944 GHz -65.30 dBm | -43.73 dB -3.81d8 |
-23.760 MHz -12,880 MHz | 200.000 kHz 7.09140 GHz -65.23 dém -43.66 d& -15.78 dB
-12.880MHz | -11.880 MHz | 200.000 kHz 7.10213 GHz_ -65.80 dBm -44.23 dB |
.880 MHz 12,880 MHz | 200. kHz 7.12788 GHz -64.31 dBm -42.74 dB |
12,880 MHz 23,760 MHz | 200.000 kHz 7.13864 GHz -65.53 dBm -43.96 dB |
23.760 MHz 35.640 MHz | 200.000 kHz 7.15043 GHz -65.66 dBm -44.09 dB | |
35.640 MHz 50,000 MHz | 200.000 kHz 7.15894 GHz -65.19 dBm -43.62 dB |
Nig

11AX20MIMO_Ant1_7115_52Tone_RU40

Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei 7 \
-30 de i ] ﬂ
-40 dB F
o —
-50 dBm =
-60 dB ; o
-70 dBm
-80 dei
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -21.95 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.640 MHz | 200.000 kHz ~7.06826 GHz 6476 dBm | -42.81dB | —2.81d8
-35.640 MHz -23.760 MHz | 200.000 kHz 7.07940 GHz -65.42 dBm | -43.47 dB -3.51d8 |
-23.760 MHz -12,880 MHz | 200.000 kHz 7.09128 GHz -65.48 dBm -43.52 dB -15.55 dB
| = -11.880 MHz | 200.000 kHz 7.10214 GHz -65.56 dBm -43.61dB 23.91dp |
11.880 MHz 12,880 MHz | 200.000 kHz 7.12788 GHz -63.90 dBm -41.95 dB -22.05dB |
12,880 MHz 23,760 MHz | 200.000 kHz 7.13849 GHz -65.54 dBm -43.59 dB -15.79.dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 7.15061 GHz -65.74 dBm -43.79 dB |
35.640 MHz 50,000 MHz | 200.000 kHz 7.15308 GHz -65.38 dBm 3,43 dB |
-~
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SPORTON LAB.
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11AX20MIMO_Ant1_7115_106Tone_RU54

Spectrum

Ref Level 10.00 d8m

Offset 16.41 d&

Count 100/100

Mode Sweep

@ 1Rm View

Limit
0 dBf=2¢

heck

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

<50 dBm

-60 dB

-70 dB

-80 d

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emiss

ion Mask

Peak Power -23.19 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.640 MHz | 200.000 kHz 7.06836 GHz ~54.86 dBm 41.67d8 16708
-35.640 MHz -23.760 MHz | 200.000 kHz 7.07939 GHz -65.40 dBm | -42.20 dB -2.23d8 |
-23.760 MHz -12.880 MHz 200.000 kHz 7.09139 GHz -65.34 dBm -42.15 dB -14.25 dB
12880 MHz | -11.880 MHz | 200.000 kHz 7.10213GHz | 65.87dem | -4268dB | 22788 |

.880 MHz 12,880 MHz 200.! kHz 7.12788 GHz -64.01 dBm -40.82 dB8 -20.92 dB |
12,880 MHz 23.760 MHz 200.000 kHz 7.13865 GHz -65.57 dBm -42.38 dB -14.45dB |
23.760 MHz 35.640 MHz 200.000 kHz 7.15062 GHz -65.74 dBm -42.55dB | -2.56 dB |
35.640 MHz 50,000 MHz 200.000 kHz 7.15111 GHz -65.37 dBm -42.18 d8 -2.18dB |

— r
14:10:05

11AX20MIMO_Ant2_7115_26Tone_RUS

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
\
-30 de [
[ [T
-40 dB r 1
— ol
=50 dBm
-60 dB L
-70 dBm
-80 dei
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -22.50 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.040 MHz | 200.000 kHz ~7.06539 GHz |_ 65.13dBm | -42.63dB | —2.63dB
-35.040 MHz -23.360 MHz | 200.000 kHz 7.08026 GHz -65.23 dBm | -42.73 dB -3.03d8 |
-23.360 MHz -12,680 MHz | 200.000 kHz 7.09172 GHz -65.59 dBm -43.09 dB -15.15 dB
-12.680 MHz -11.680 MHz | 200.000 kHz 7.10232 GHz -65.89 dBm -43.40 dB 23.50dB |
11.680 MHz 12,680 MHz | 200.000 kHz 7.12767 GHz -64.21 dBm -41.71 dB -21.81dB |
12,680 MHz 23,360 MHz | 200.000 kHz 7.13816 GHz -65.69 dBm -43.20 dB -15.35dB |
23.360 MHz 35.040 MHz | 200.000 kHz | 7.14998 GHz -65.56 dBm -43.06 dB |
35.040 MHz 50,000 MHz | 200.000 kHz 7.16164 GHz -65.37 dBm 2.87 dB |
— r
22.SEP.2022 14:00:33
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11AX20MIMO_Ant2_7115_52Tone_RU40

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
-20 dei
30 de f \
/ | \
. !
-40 d
A L\“‘~\~\
-50 dBr —
-60 dB > .
-70 dB
-80 d
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -23.25 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -35.040 MHz | 200.000 kHz 7.06536 GHz ~65.12 dBm ~41.87 dB -1.87dB
-35.040 MHz -23.360 MHz | 200.000 kHz 7.08011 GHz -65.47 dBm | -42.22 dB -2.37.dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 7.09169 GHz -65.70 dBm -42.45 de -14.50 dB
-12.680MHz | -11.680 MHz | 200.000 kHz 7.10232 GHz_ -65.85 dBm -42.60 dB |
.680 MHz 12,680 MHz | 200. kHz 7.12767 GHz -63.93 dBm |
12,680 MHz 23,360 MHz | 200.000 kHz 7.13819 GHz -65.57 dBm |
23.360 MHz 35.040 MHz | 200.000 kHz 7.14993 GHz -65.67 dBm | A |
35.040 MHz 50,000 MHz | 200.000 kHz 7.15615 GHz -65.58 dBm -42.33 d8 . |
— r

11AX20MIMO_Ant2_7115_106Tone_RU54

Spectrum I

Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
[ 1
-30 de r [ y
/ | \
-40 dB - v
L— N
=50 dBm
-60 dB
-70 dBm
-80 dei
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -23.00 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.040 MHz | 200.000 kHz ~7.07052 GHz |_ 65.06 dBm | -42.06 dB | —-2.06 d
-35.040 MHz -23.360 MHz | 200.000 kHz 7.07998 GHz -65.63 dBm | -42.63 dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 7.09171 GHz -65.60 dBm -14.64 dB
-12.680 MHz -11.680 MHz | 200.000 kHz 7.10232 GHz -65.91 dBm 23.01dp |
11.680 MHz 12,680 MHz | 200.000 kHz 7.12767 GHz -63.62 dBm -20.72.dB |
12,680 MHz 23,360 MHz | 200.000 kHz 7.13811 GHz -65.71 dBm -14.89.dB |
23.360 MHz 35.040 MHz | 200.000 kHz | 7.14992 GHz -65.84 dBm |
35.040 MHz 50,000 MHz | 200.000 kHz 7.16139 GHz -65.34 dBm ? |
— r
22.SEP.2022 14:11:47

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

1 A3-47 of 95



saronas. FCC RF Test Report Report No. : FR282619G

Maximum power spectral density

Test Result

e Antenna | FreaMHz) | ot | e [dBRr:/Snlel:z] a [dBET:/RIVTHz] [dBIr_‘ri1r/nl\thHz] Vel
26Tone RUO -24.49 -7.90 -32.39 <-1.00 PASS
Antl 5935 52Tone | RU37 -24.98 -7.90 -32.88 <-1.00 PASS
106Tone | RU53 -24.95 -7.90 -32.85 <-1.00 PASS
26Tone RUO -22.99 -6.80 -29.79 <-1.00 PASS
Ant2 5935 52Tone | RU37 -22.61 -6.80 -29.41 <-1.00 PASS
106Tone | RU53 -22.67 -6.80 -29.47 <-1.00 PASS
26Tone RUO -20.67 -4.32 -24.99 <-1.00 PASS
total 5935 52Tone | RU37 -20.62 -4.32 -24.94 <-1.00 PASS
106Tone | RU53 -20.65 -4.32 -24.97 <-1.00 PASS
26Tone RUO -3.27 -7.90 -11.17 <-1.00 PASS
Antl 5955 52Tone | RU37 -3.78 -7.90 -11.68 <-1.00 PASS
106Tone | RU53 -3.57 -7.90 -11.47 <-1.00 PASS
26Tone RUO -1.7 -6.80 -8.50 <-1.00 PASS
Ant2 5955 52Tone | RU37 -2.06 -6.80 -8.86 <-1.00 PASS
106Tone | RU53 -1.47 -6.80 -8.27 <-1.00 PASS
26Tone RUO 0.60 -4.32 -3.72 <-1.00 PASS
total 5955 52Tone | RU37 0.17 -4.32 -4.15 <-1.00 PASS
106Tone | RU53 0.62 -4.32 -3.70 <-1.00 PASS
26Tone RUO -4.62 -7.90 -12.52 <-1.00 PASS
Antl 6175 52Tone | RU37 -4.57 -7.90 -12.47 <-1.00 PASS
106Tone | RU53 -4.46 -7.90 -12.36 <-1.00 PASS
26Tone RUO -2.32 -6.80 -9.12 <-1.00 PASS
11AX20MIMO Ant2 6175 52Tone | RU37 -2.35 -6.80 -9.15 <-1.00 PASS
106Tone | RU53 -2.60 -6.80 -9.40 <-1.00 PASS
26Tone RUO -0.31 -4.32 -4.63 <-1.00 PASS
total 6175 52Tone | RU37 -0.31 -4.32 -4.63 <-1.00 PASS
106Tone | RU53 -0.42 -4.32 -4.74 <-1.00 PASS
26Tone RU8 -3.2 -7.90 -11.10 <-1.00 PASS
Antl 6415 52Tone | RU40 -3.42 -7.90 -11.32 <-1.00 PASS
106Tone | RU54 -3.51 -7.90 -11.41 <-1.00 PASS
26Tone RU8 -1.67 -6.80 -8.47 <-1.00 PASS
Ant2 6415 52Tone | RU40 -1.91 -6.80 -8.71 <-1.00 PASS
106Tone | RU54 -2.04 -6.80 -8.84 <-1.00 PASS
26Tone RU8 0.64 -4.32 -3.68 <-1.00 PASS
total 6415 52Tone | RU40 0.41 -4.32 -3.91 <-1.00 PASS
106Tone | RU54 0.30 -4.32 -4.02 <-1.00 PASS
26Tone RUO -1.94 -8.20 -10.14 <-1.00 PASS
Antl 6435 52Tone | RU37 -2.06 -8.20 -10.26 <-1.00 PASS
106Tone | RU53 -2.69 -8.20 -10.89 <-1.00 PASS
26Tone RUO -0.81 -7.50 -8.31 <-1.00 PASS
Ant2 6435 52Tone | RU37 -0.64 -7.50 -8.14 <-1.00 PASS
106Tone | RU53 -1.09 -7.50 -8.59 <-1.00 PASS
26Tone RUO 1.67 -4.83 -3.16 <-1.00 PASS
total 6435 52Tone | RU37 1.72 -4.83 -3.11 <-1.00 PASS
106Tone | RU53 1.19 -4.83 -3.64 <-1.00 PASS
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26Tone RUO -2.38 -8.20 -10.58 <-1.00 PASS
Antl 6475 52Tone | RU37 2.1 -8.20 -10.30 <-1.00 PASS
106Tone | RU53 -2.59 -8.20 -10.79 <-1.00 PASS
26Tone RUO -1.15 -7.50 -8.65 <-1.00 PASS
Ant2 6475 52Tone | RU37 -1.11 -7.50 -8.61 <-1.00 PASS
106Tone | RU53 -1.21 -7.50 -8.71 <-1.00 PASS
26Tone RUO 1.29 -4.83 -3.54 <-1.00 PASS
total 6475 52Tone | RU37 1.43 -4.83 -3.40 <-1.00 PASS
106Tone | RU53 1.16 -4.83 -3.67 <-1.00 PASS
26Tone RU8 -2.83 -8.20 -11.03 <-1.00 PASS
Antl 6515 52Tone | RU40 -2.71 -8.20 -10.91 <-1.00 PASS
106Tone | RU54 -0.93 -8.20 -9.13 <-1.00 PASS
26Tone RU8 -1.64 -7.50 -9.14 <-1.00 PASS
Ant2 6515 52Tone | RU40 -1.18 -7.50 -8.68 <-1.00 PASS
106Tone | RU54 -2.17 -7.50 -9.67 <-1.00 PASS
26Tone RU8 0.82 -4.83 -4.01 <-1.00 PASS
total 6515 52Tone | RU40 1.13 -4.83 -3.70 <-1.00 PASS
106Tone | RU54 1.50 -4.83 -3.33 <-1.00 PASS
26Tone RUO -5.59 -7.70 -13.29 <-1.00 PASS
Antl 6535 52Tone | RU37 -5.39 -7.70 -13.09 <-1.00 PASS
106Tone | RU53 -5.34 -7.70 -13.04 <-1.00 PASS
26Tone RUO -4.09 -7.90 -11.99 <-1.00 PASS
Ant2 6535 52Tone | RU37 -4.31 -7.90 -12.21 <-1.00 PASS
106Tone | RU53 -4 -7.90 -11.90 <-1.00 PASS
26Tone RUO -1.77 -4.79 -6.56 <-1.00 PASS
total 6535 52Tone | RU37 -1.81 -4.79 -6.60 <-1.00 PASS
106Tone | RU53 -1.61 -4.79 -6.40 <-1.00 PASS
26Tone RUO 5.1 -7.70 -12.80 <-1.00 PASS
Antl 6695 52Tone | RU37 -5.06 -7.70 -12.76 <-1.00 PASS
106Tone | RU53 -5.25 -7.70 -12.95 <-1.00 PASS
26Tone RUO -4.56 -7.90 -12.46 <-1.00 PASS
Ant2 6695 52Tone | RU37 -4.69 -7.90 -12.59 <-1.00 PASS
106Tone | RU53 -4.31 -7.90 -12.21 <-1.00 PASS
26Tone RUO -1.81 -4.79 -6.60 <-1.00 PASS
total 6695 52Tone | RU37 -1.86 -4.79 -6.65 <-1.00 PASS
106Tone | RU53 -1.74 -4.79 -6.53 <-1.00 PASS
26Tone RU8 -6.01 -7.70 -13.71 <-1.00 PASS
Antl 6855 52Tone | RU40 -6.14 -7.70 -13.84 <-1.00 PASS
106Tone | RU54 -6.01 -7.70 -13.71 <-1.00 PASS
26Tone RU8 -4.65 -7.90 -12.55 <-1.00 PASS
Ant2 6855 52Tone | RU40 -4.8 -7.90 -12.70 <-1.00 PASS
106Tone | RU54 -4.4 -7.90 -12.30 <-1.00 PASS
26Tone RU8 -2.27 -4.79 -7.06 <-1.00 PASS
total 6855 52Tone | RU40 -2.41 -4.79 -7.20 <-1.00 PASS
106Tone | RU54 -2.12 -4.79 -6.91 <-1.00 PASS
26Tone RU8 -5.88 -7.70 -13.58 <-1.00 PASS
Antl 6875 52Tone | RU40 -6.05 -7.70 -13.75 <-1.00 PASS
106Tone | RU54 -6.21 -7.70 -13.91 <-1.00 PASS
26Tone RU8 -5.05 -7.90 -12.95 <-1.00 PASS
Ant2 6875 52Tone | RU40 -4.82 -7.90 -12.72 <-1.00 PASS
106Tone | RU54 -4.71 -7.90 -12.61 <-1.00 PASS
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26Tone RU8 -2.43 -4.79 -7.22 <-1.00 PASS
total 6875 52Tone | RU40 -2.38 -4.79 -7.17 <-1.00 PASS
106Tone | RU54 -2.39 -4.79 -7.18 <-1.00 PASS
26Tone RUO -3.1 -8.10 -11.20 <-1.00 PASS
Antl 6895 52Tone | RU37 -3.68 -8.10 -11.78 <-1.00 PASS
106Tone | RU53 -3.89 -8.10 -11.99 <-1.00 PASS
26Tone RUO -1.87 -7.20 -9.07 <-1.00 PASS
Ant2 6895 52Tone | RU37 -1.89 -7.20 -9.09 <-1.00 PASS
106Tone | RUS3 -2.1 -7.20 -9.30 <-1.00 PASS
26Tone RUO 0.57 -4.63 -4.06 <-1.00 PASS
total 6895 52Tone | RU37 0.32 -4.63 -4.31 <-1.00 PASS
106Tone | RUS3 0.11 -4.63 -4.52 <-1.00 PASS
26Tone RUO -2.76 -8.10 -10.86 <-1.00 PASS
Antl 6995 52Tone | RU37 -2.86 -8.10 -10.96 <-1.00 PASS
106Tone | RU53 -3.26 -8.10 -11.36 <-1.00 PASS
26Tone RUO -1.78 -7.20 -8.98 <-1.00 PASS
Ant2 6995 52Tone | RU37 -1.67 -7.20 -8.87 <-1.00 PASS
106Tone | RU53 -2.11 -7.20 -9.31 <-1.00 PASS
26Tone RUO 0.77 -4.63 -3.86 <-1.00 PASS
total 6995 52Tone | RU37 0.79 -4.63 -3.84 <-1.00 PASS
106Tone | RU53 0.36 -4.63 -4.27 <-1.00 PASS
26Tone RU8 -3.04 -8.10 -11.14 <-1.00 PASS
Antl 7095 52Tone | RU40 -3.31 -8.10 -11.41 <-1.00 PASS
106Tone | RU54 -3.06 -8.10 -11.16 <-1.00 PASS
26Tone RU8 -1.81 -7.20 -9.01 <-1.00 PASS
Ant2 7095 52Tone | RU40 -2.07 -7.20 -9.27 <-1.00 PASS
106Tone | RU54 -2.08 -7.20 -9.28 <-1.00 PASS
26Tone RU8 0.63 -4.63 -4.00 <-1.00 PASS
total 7095 52Tone | RU40 0.36 -4.63 -4.27 <-1.00 PASS
106Tone | RU54 0.47 -4.63 -4.16 <-1.00 PASS
26Tone RU8 -14.78 -8.10 -22.88 <-1.00 PASS
Antl 7115 52Tone | RU40 -15.11 -8.10 -23.21 <-1.00 PASS
106Tone | RU54 -15.29 -8.10 -23.39 <-1.00 PASS
26Tone RU8 -16.32 -7.20 -23.52 <-1.00 PASS
Ant2 7115 52Tone | RU40 -16.33 -7.20 -23.53 <-1.00 PASS
106Tone | RU54 -16.39 -7.20 -23.59 <-1.00 PASS
26Tone RU8 -12.47 -4.63 -17.10 <-1.00 PASS
total 7115 52Tone | RU40 -12.67 -4.63 -17.30 <-1.00 PASS
106Tone | RU54 -12.79 -4.63 -17.42 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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11AX20MIMO_Ant2_5935_52Tone_RU37
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